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Applicant : 

Address : 

The submitted sample and sample information was/were submitted and identified by/on the behalf 
of the client 
Sample Name : Wireless Power Bank 5000mAh 

Model No. : SW50, P324.58 

Manufacturer : 

Trade Mark : U-Angel 

Sample Received Date : May. 05, 2019 

Testing Period : May. 05, 2019 to May. 15, 2019 

 

Test Requested : As specified by client, to analyze the component of the sample. 

 
 
Test Method:   
 

Tested Item(s) Test Method Measured Equipment(s) 

Component analysis GB/T 6040-2002 FT-IR 

 
 
Test Result(s): Please refer to the following page(s). 
 

 

 

 
 

 

 
Tested by                       

 
Reviewed by                    

 
Approved by 

             Wj Wei                 Willow Liu           Leo Li  
Test engineer  Test engineer  Authorized signatory 
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Tested Sample/Part Description: 
 

1 Black plastic shell 
2 Black plastic key 
3 Black inner plastic 
4 Black foam adhesive 
5 Yellow transparent adhesive 
6 Red plastic jacket 
7 White jacket 
8 Black plastic jacket 
9 White colloid 
10 White double-sided adhesive tape 
11 White inner plastic (USB wire) 
12 Black plastic plug shell (USB wire) 
13 Black plastic jacket (USB wire) 
14 Gray silicone block 
15 White plastic bag 
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Test Result(s): 
Sample 1: 
FT-IR spectrogram 
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Result: This material does not contain PVC. 
 
 
 
Sample 2. 
FT-IR spectrogram 
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Result: This material does not contain PVC. 
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Sample 3. 
FT-IR spectrogram 
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Result: This material does not contain PVC. 

 

 
Sample 4: 
FT-IR spectrogram 
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Result: This material does not contain PVC. 
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Sample 5: 
FT-IR spectrogram 
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Result: This material does not contain PVC. 

 

 
Sample 6: 
FT-IR spectrogram 
 

4000 4503500 3000 2500 2000 1500 1000 500

105

39
40

45

50

55

60

65

70

75

80

85

90

95

100

cm-1

%
T

1000.58cm-1 785.21cm-1

669.33cm-1

1258.32cm-1
864.60cm-1

593.37cm-1
538.26cm-1

2963.02cm-13676.82cm-1
1413.55cm-13403.55cm-1

1597.87cm-1
468.77cm-1

 
 
Result: This material does not contain PVC. 
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Sample 7: 
FT-IR spectrogram 
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Result: This material does not contain PVC. 
 
 
 
 
 
Sample 8: 
FT-IR spectrogram 
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Result: This material does not contain PVC. 
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Sample 9: 
FT-IR spectrogram 
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Result: This material does not contain PVC. 

 

 
Sample 10: 
FT-IR spectrogram 
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Result: This material does not contain PVC. 
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Sample 11: 
FT-IR spectrogram 
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Thermal cracking infrared spectrum 
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Result: This material does not contain PVC. 
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Sample 12: 
FT-IR spectrogram 
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Thermal cracking infrared spectrum 
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Result: This material does not contain PVC. 
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Sample 13: 
FT-IR spectrogram 
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Thermal cracking infrared spectrum 
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Result: This material does not contain PVC. 
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Sample 14: 
FT-IR spectrogram 
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Result: This material does not contain PVC. 
 

 
Sample 15: 
FT-IR spectrogram 
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Result: This material does not contain PVC. 
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Photograph of Sample 
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***** End of Report ***** 
The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only 

to the sample(s) tested. Without written approval of Anbotek, this report can’t be reproduced except in full. The testing 

data and result(s) in this report is(are) just for scientific research, education, or internal quality control. 
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